Lawrence Berkeley National Laboratory
Lawrence Berkeley National Laboratory

Title
CONTROL STRATEGIES FOR ABANDONED IN-SITU OIL SHALE RETORTS

Permalink
https://escholarship.org/uc/item/961516a99g

Author
Persoff, P.

Publication Date
1980-10-01

eScholarship.org Powered by the California Diqital Library

University of California


https://escholarship.org/uc/item/961516gg
https://escholarship.org
http://www.cdlib.org/

L

LBL-8780¢
uc-11

UNIVERSITY OF CALIFORNIA

Y

Vi

CONTROL STRATEGIES FOR ABANDONED IN-SITU OIL SHALE RETORTS

P. Persoff and J.P. Fox

LLCEIVED
o LAWRENCE
' HELEY LABORATORY

DEC 11 1980

October 1979

LIBRARY an
\RY AND
POCUMENTS gpey

TWO-WEEK LOAN COPY

This is a Library Circulating Copy
[...]
These indicate that at least 3.8 MGD of leachate would have to be recovered
and treated. On the other hand, i1f water is injected into retorts and then
recovered, 10 to 14 MGD of leachate would have to be formed and collected per
day in order to keep pace with a 50,000 barrel-per~day industry (page 97).
Treatment of these flows would not necessarily be a problem, but if the
treatment process selected produces a significant waste stream (as brine or
sludge), say 10 percent of the treated flow, the land requirements for
evaporation ponds could become excessive, Recovery of waste heat for
evaporation could reduce these land requirements,

Composition of Leachate

The composition of in-situ leachate must be known to select treatment
methods, Leachate contains high concentrations of both inorganic and organic
constituents. The composition of leachate depends on shale source, retort
operating conditions (temperature and atmosphere), and composition of leach
water. Table 19 summarizes the range of concentrations expected for several
constituents in leachate from the vicinity of lease tracts C-a and C-b.

The economics of recovering and treating leachate are strongly dependent
upon the assumption that all the leachable matter will be contained within a
limited volume of leachate. TLaboratory studies have shown that, as leaching



70~

Table 18. Estimates of dewatering flows.

Flow Rate,

MGD At end of Tract
5,814 .42 8-60 yr c-b
3.8b 3 yr C-b
7.6 10 yr C-a
43¢ 30 yr C~a
128¢ 30 yr c-b
13.0d 30 yr C-a
14.44 30 yr C-b

2Tipton and Kalmbach, 1977.
bBanks, 1978,
COpen pit mines. Weeks et al., 1974,

dMIS, no subsidence, 100,000 bbl/day.
Brown et al., 1977.

flow passes through spent shale, the concentration of both organic and inor~
ganic compounds declines rapidly, and that essentially all the leachable
material is contained within the first few pore volumes that pass through the
retort., For example, Hall et al (1978) found that, after six pore volumes of
water had passed through a bench-scale leaching column, the level of organic
carbon in the leachate was not significantly higher than the background level
present in the influent (see Figure 22), with the majority of the organic
carbon contained in the first two pore volumes. Similar results have been
found for inorganic species, as shown in Figure 23 (CSU, 1971).

These results are encouraging, for they indicate that only a limited
amount of leachate need be treated for this to be an effective control
strategy. However, it is important to note that laboratory studies have used



-1~

Table 19. Estimated composition of leachate from an in-situ retort located on
lease tracts C~a and C-b.

Leachate Composition, mg/1

Constituent Tract? Tractb
C-a C-b

Al 0.49 - 31 0.89 - 53
B 0.33 = 1.9 36 - 39
Ca 35 - 2350° 14 - 3950°
cl 32 - 73 1234 = 1300
0o, 110 = 2400 408 - 4250
Cr 0.02 = 20 0.01 - 34
F 4.8 = 47 29 - 100
Fe 5.0 - 5.5 0.8 - 1.6
HOO,, 560 = 920 4140 - 4750
K 2.5 = 200 21 - 360
Li 0.20 - 4.8 10 - 18
Mg 52 ~ 140°¢ 11 - 160°
Na 212 - 2800 2500 ~ 6900
N , 1.7 = 30 1.7 = 49
Pb 0.22 - 0.36 0.12 = 0.35
si 100 ~ 980 170 - 1660
50, 326 - 1800 65 - 2500
Zn 0.26 - 0.54 0.2 - 0.7
DS 905 - 31,700 6190 ~ 58,700
TOC 12 = 430 16 = 720
Phenols 0.04 = 0.44 0.06 - 0.8

8pssumes the retort 1s leached with upger aquifer water, that the mass of
spent shale in the retort is 1.1 x 107 kg, and that the volume of water
contained by the retort is 5.0 x 108 liters.

bAssumes the retort is leached with lower aquifer water, that the mass of
spent shale in the retort is 7.5 x 108 kg, and that the volume of water

contained by the retort is 2.0 x 108 liters.

CThese constituents may be reduced on passage through the groundwater
aquifer,

Sources Fox, 1979.



&) o))
@) @)
l

B

W
O

N
O

Total organic carbon-ppm

O

T T T T T T 1 T T 1 T 1T T T T ]
Effluent
o Influent ]
B One pore volume passed |
through the column in
O |2 hours -
oL N WU NN NN NUNN NN NUNN N NN NN N
S 8 IO 12 14 IS
Quantity of leachate - pore volumes

. , XBL 791-246
Figure 22. The effect of increasing pore volumes on organic carbon
concentration of leachate from spent shale from the
LETC 10~ton retort. Source:; Hall et al., 1978.



-73-

1 l |
80,000 | N
12,5004
70,000 Tosco spent shale |
T 60,000 N
O
“le
S5 50000 N
.
5 40,000 R
£
(&)
O
o
5 30000 -
>
=
S 20,000 | n
=
<
o
()
10,000 | N
0 } 3 | -

O 500 1000 1500 2000

Volume of leachate, m| ———

XBL793-714

Figure 23. The effect of increasing leaching volume on electrical

conductivity of leachate from TOSCO spent shale.
Adapted from CSU, 1971.



~Tlh—

only small spent shale particle sizes. Since spent shale contains a network
of fine internal pores left by pyrolysis of kerogen, it is possible that the
majority of the surface of the spent shale and a majority of the leachable
matter lie within internal pores., ZLeaching requires three consecutive steps:
desorption of the species into the water phase, diffusive transport through
the internal pore network to the outer surface of the spent shale, and trans-
port by film diffusion into the bulk liquid. The slowest of these steps will
be rate-limiting. 1In the case of large particles, pore diffusion through the
long distance to the outer surface of the particle may be the limiting step.
Internal pore diffusion did appear to be rate-limiting in leaching combustion=-
retorted shale in work by Amy (1978). The temperature of the leaching water
may also affect the leaching rate. If pore diffusion is indeed limiting

with the large particles of spent shale expected in field conditions (sece
Figure 13), the effect illustrated in Figures 22 and 23 will be less pro-
nounced, and a larger volume of leachate will require treatment, Although
unlikely, it is also conceivable, that, with large particles, leachate may be
produced so slowly that no treatment will be necessary. It will be necessary
to establish an acceptable leachate concentration, based upon water gquality
standards and expected dilution, to be transported into the aquifers., Another
caveat that must accompany laboratory leaching studies is that spent shale
from laboratory retorts may or may not be representative of spent shale from
in-situ retorts,

Methods of Treating Leachate

The goals 0f leachate treatment depend upon the proposed re-use or
disposal of the water. Some water uses, such as boiler feed, require high
quality, low TDS water; others uses, such as moistening spent shale disposal
piles, can accept water of lesser quality. If high quality water is available
from other sources, there is little incentive to treat leachate to a standard
higher than that required for disposal. This will probably be the case for
VMIS retorting since excess mine water may be produced during dewatering
which cannot be used in the process (Nevens et al., 1979). Recovered leach-
ate would be a poorer quality water than mine water, and therefore would not
be used until the mine water had been exhausted., Treatment processes will be
considered to upgrade leachate for disposal,

Recovered leachate can be disposed of in three ways: it can be treated
for discharge into a local stream or for reinjection into a local aquifer or
it can be evaporated. Evaporation is considered unlikely because of the
large volumes of leachate and the attendant large land areas required. The
tradeoffs between reinjection and stream discharge must be evaluated on a
case-by-case basis, Selection of a final method will depend on the quality
of the receiving waters, the characterization of the recovered leachate, and
the governing water—quality standards, Groundwater reinjection will be
regulated by individual state standards and the Federal Safe Drinking Water
Act of 1974. The specific application of the proposed reinjection regula-
tions to in~situ oil shale is presently uncertain. In the worst case, if
surrounding aquifers are declared to be drinking water aquifers (any aquifer
with a TDS of less than 10,000 mg/l may be a drinking water aquifer), rein-
jected leachate would have to be treated to meet drinking water standards.

¢



-7 5

On the other hand, if leachate is treated for discharge into local streams,
state (Colorado, Utah, and Wyoming) or federal water quality standards will
apply. Both Colorado and Utah have nondegradation policies which apply to
both surface and ground waters and require the maintenance of existing
quality unless it can be demonstrated that a change is justified. This
policy may result in more severe limitations than the Federal Safe Drinking
Water Act.

A comparison of the leachate quality summarized in Table 19 with
applicable standards in the o0il shale region indicate that, as a minimum,
total dissolved solids (TDS), total organic carbon (TOC), phenol, fluoride,
boron, and certain toxic or carcinogenic organics will have to be removed
from recovered leachate. This may require an advanced wastewater treatment
step such as reverse osmosis (RO), electrodialysis (ED), or ion exchange
(1IX). These processes would require pretreatment which would likely include
flow equalization, sedimentation, pH adjustment, and carbon adsorption.

Costs of treatment by electrodialysis or ion exchange increase proportionately
with the TDS of the influent, and these processes are not generally economic
if TDS exceeds 1000 mg/1 (Linsley and Franzini, 1972). As shown in Table 19,
TDS of leachate is likely to be much higher. Because electrodialysis is also
much more sensitive to dissolved organics than reverse osmosis (Belfort,
1977), attention will be directed toward reverse osmosis to dimineralize
leachate, with a pre-treatment step of activated carbon adsorption,

In reverse osmosis (RD), product water passes through a semipermeable
membrane under applied pressure greater than direct osmotic pressure, leaving
a concentrated brine. Depending upon the turbidity of the influent, pre-
liminary filtration may be needed to prevent fouling of the membranes.
Dissolved organics are also removed by RO. Pilot studies of RO treatment
of municipal wastewaters and industrial effluents found that TDS removals
averaged 93 percent, and TOC removals averaged 92 percent (Culp et al.,
1978). Preliminary removal of organics by activated carbon adsorption
decreases the rate of fouling of membranes. Phenol was also present in RO
product water in significant quantities (Culp et al., 1978). Since leachate
contains a significant amount of phenol, which is readily removed by adsorp-
tion on activated carbon, a preliminary step of activated carbon adsorption
may be necessary. Because RO membranes are damaged by exposure to high pH
(Culp et al., 1978), pH adjustment may also be required. Besselievre and
Schwartz (1976) recommend that RO influent have TDS between two and five
percent, pH between four and eight, and manganese and iron less than 0.3
mg/l. Consequently, removal of iron and manganese may also be necessary.

An important problem associated with the use of RO is the disposal of the
brine waste stream. Pollutants are not destroyed, but are concentrated in a
brine that must be eliminated., The fraction of influent flow that appears in
the product stream is usually about 75 percent. This fraction can be in-
creased by increasing the pressure applied to the RO unit. However, with
higher pressures, operating problems increase, and it does not appear that
more than 90 percent of the water can be recovered. This requires disposal
of a concentrated brine stream containing at least ten percent of the treated
leachate flow. As indicated earlier, this could amount to 1 to 1.4 MGD, or
365 to 511 million gallons per year. Since net evaporation in the Piceance
Creek Basin is about four feet per year, or one million gallons per acre-



—-76—

year, this would require at least 292 acres of lined evaporation ponds (as
developed in Table 30), plus winter storage. Thus, the disposal of brine
from RO could be a serious problem. Possibly heat from abandoned retorts or
low Btu offgas might be used to minimize evaporation pond requirements,
Similar considerations apply to electrodialysis.,

IN-SITU LEACHATE TREATMENT BY ADSORPTION AND ION EXCHANGE

Collecting and treating leachate on the surface involves costs for
pumping and re~injecting and is sensitive to the kinetics of leaching and the
rate of re-invasion of retorts by groundwater. These would not be problems
if treatment were accomplished in-situ by adsorption and ion exchange. 1In
principle, an adsorbent could be placed in a retort to remove organics from
leachate and mixed ion-exchange resins used to remove dissolved cations and
anions. The amount of these materials needed would depend on the amount of
organics and inorganics to be removed from solution, and the capacity of
these materials to remove pollutants. The data presented in Figure 22 and
Table 19 suggest that over 100 equivalents of anions and cations and 30 mg/1
TOC would have to be removed for two pore volumes of leaching per barrel of
oil recovered. While the TOC could probably be economically controlled using
an adsorbent resin, the cost of ion exchange resin to remove this large
quantity of TDS would be prohibitive., Therefore, this strategy would not
provide adequate salinity control. The pertinent costs are developed on
page 99.

MODIFY RETORT OPERATING CONDITIONS

Several studies have shown that leachability of organics and inorganics
from spent shale depends upon retorting conditions. Amy (1978) found that
more organic carbon was leached from spent shales retorted in externally
heated inert gas runs than from spent shales retorted in combustion runs
and that recycle gas in combustion runs contributed strongly to leachable
organic carbon, Parker (1978) reported that shale retorted at 1000°C or
4309C contained less soluble minerals than shale retorted at 780°C. Low
solubility at low temperatures is due to mineral phases remaining largely
unchanged in the spent shale, Campbell (1978) found that the major elements
in o0il shale are largely converted at high temperatures to silicates (e.g.,
diopside, gehlenite, akermanite), which are relatively insoluble. Kuo et al,
(1979) found that this conversion to silicates took over 200 hours to reach
equilibrium for shale retorted at 760°C in a nitrogen atmosphere containing
one percent oxygen. Burnham et al. (1978) found that 10 percent or more
steam in the retorting atmosphere catalyzes the conversion to silicates and
that retorting in an atmosphere of 100 percent COy delayed formation of
silicates.,

From the above reported results, several retort operating conditions can
be listed which would minimize the leachability of organics and inorganics
from spent shale:



-7 7=

) Combustion-retorting to burn off as much char as possible.

® Use of a sweep gas to remove COy.

® High operating temperature, about 1000°C.

® Steam retorting.

@ Slow retorting rate, i.e., long residence time at high temperature.

These conditions approximately coincide with those presently proposed for
use by the developers of lease tracts C-a and C-b. Combustion retorting in
the presence of steam at slow retorting rates, about one foot per day, are
proposed by the C-b operators, while similar conditions at higher rates,
about 10 feet per day, are proposed by the C-a operators. Combustion retort-
ing in the presence of steam is known to enhance oil and net energy recovery
from the VMIS process. Char is burned to produce process heat; and, because
oil shale is a poor heat conductor, high temperatures can be attained in an
in-situ retort. Steam can be generated to moderate the temperature within
the retort and to improve the Btu content of the offgas by the char-steam
reaction. However, the issue of fast versus slow retorting rates has not
been resolved and is presently a controversy among oil shale process
developers. Low retorting rates, however, favor the formation of a spar-
ingly soluble spent shale, and this factor should be considered in the final
analysis of slow versus fast retorting.

For spent shale to be as nonleachable as possible, all the shale in a